Before start, please carefully read the explanations!

T-28 Trojah

Specification:

Length 1613 mm(63.5")

Wing Span :2057 mm(81")

Wing Area :70.12 sq. dm
7.55 sq. ft

Wing Loading :117 g/sq. dm
39.5 oz/sq. ft

Flying Weight :8.2 kg(18 Ibs)

Radio :6¢ch & 8 servos INSTRUCTION MANUAL

Engine :180 4-cycle

r A\
This R/C airplane is not a toy!

(The people under 18 years old is forbidden from flying this model)
First-time builders should seek advice from people having building
experience.lf misused or abused,it can cause serious bodily injury
and damage to property.
Fly only in open areas and preferably at a dedicated R/C flying site.
SAF ETY PRECAUT'ONS We suggest having a qualified instructor carefully inspect your
airplane before its first flight.Please carefully read and follow all

instructions included with this airplane,your radio control system
and any other components purchased separately.




REQUIRED FOR OPERATION (Purchase separately!)

1
Sponge Sheet Silicone Tube Fuel Filter

< O

5 Required for engine starting:
[ A WARNING: Normal gasoline

A CAUTION: For details concerning the equipment listed below
(size, maker, etc.), check with your hobby shop.

1 A minimum 6 channel radio for airplanes (with 8 servos),
and dry batteries.

cannot be u with
CAUTION: Only use a minimum 6 channel radio for airplanes! annot be used

: glow engines.
(No other radio may be used!)

6 channel radio for aiplane is highly recommended for this model.

Fuel Pump Booster Cord 4 D-size Batteries

12 AA-size Batteries A minimum 6 channel transmitter

f for airplanes.
FARIRES L

>
e

il

Other equipment for enhancing airplane operation & performance

Engine Starter
Glow Plug g 12V Battery (for starter)

] Fropeller Spinner Purchase a propeller that Optional parts: rubber wheel with metal hub.

will match your engine.

@] Spinner nut

18"X10

1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
|
1
! Glue Instant Glue Epoxy Glue g\‘
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1

TOOLS REQUIRED (Purchase separately!)

Awl E—

Scissors 7

A

O

Sharp Hobby Knife

Needle Nose Pliers

BEFORE YOU BEGIN

...................

Read through the manual before you begin, so you will have an overall idea of what to do.
Do not overlook this
Symbol!

A Warning!

Check all parts. If you find any defective or missing parts, contact your local dealer.

Symbols used throughout this instruction manual, comprise:

n We strongly recommen you use the thread lock for all the screws when you build your model.
. . N\

i Drill holes with the \% rg' Pay close attention % Assemble left and right

(B Apply epoxy glue. specified diameter (2mm). Cut off excess. il here! sides the same way.

Apply instant glue [ ) @_‘, Ensure smooth non-binding Must be purchased
4CA (CA glue, super glue). Cut off shade portion. [ movement while assembling. separately!



Three wheel retract system

1]
o O
arz> g (D o
Q@ \ (OB —H
3-way

pressure inlet

N\

M Make sure to assemble retracts as instructed below.

3-way
pressure inlet

IS

3-way
pressure inlet

I 3-way
pressure inlet

3-way
pressure inlet

Quick release connector &

Pressure reduction inlet

‘

=] |

’/Quick release connector

_—@0.2mm
Switch

@1.7mm—/©ﬁ

ﬂwaming! P> Please insure the sealing of the retract
system before flight .

P> Pleas notice the inner diameter for each
side of the pressure reduction inlet.

'A‘ Accessory list for the coming installation steps.

Assemble the aileron to main wing with instant type CA glue. Be careful
to ensure the moving parts of the hinges are able to move freely.

. Clevs 9

__________ Retainer .,
—_— ___Rod(2x300mm) 2
o =~~~ TP Screw (2.3x12mm) 8
D — - Screw (3x80mm) 2
2----- Servo tray(68.5x56.5x2mm)
D - - - - - Wooden Block(20x20x8mm) ____4
@ Pin hinge(24x24mm) 6
(0)- - Washer(®x15mm) 2
_______LockNut@mm) 2
©( ------- Washer(3x15mm) 2

> Securely glue together. If coming off during flights, you 'll
lose control of your airplane which leads to accidents!

n Apply instant CA glue to aileron and pin hinge.

ﬂ Install the servo as the illustration below

D Pin hinge(24x24mm)

Make sure hinges are
mounted in the same line,

PO L Screw(2.6x14mm) ,
Retainer
ooon -0 n0n B 1
el Tl | | = %
[arwell| 19 | [ Hacal 79 Rod (2X300mm)
The status when the Pull out length of 8mm o Stut(90) 1
gear up to make gear down -

Keep some space about 1mm width between
aileron and trailing edge.

/

railing
edge

Aileron

A Make sure they are in
the right position while
installing.

Apply epoxy glue.

Y 4
[Y8 Apply instant glue (CA glue, super glue).

V Assemble left and right sides
the same way.

o—‘; Ensure smooth non-binding
[l movement while assembling.

?
Pay close attention here!

=
Cut off shaded portion.

Do not overlook this symbol!

eeccccccesd




Secure the servo.Install the nylon control horn
and connect the linkage.

Keep some space about 1mm width between
trailing edge and flap.

Screw (2x10mm)

Washer(3x15m|

Lock Nut (3mm)

[ —€> 7
—————

—

Screw (3x50mm)

TP Screw (2.3x12mm)

/

Trailing
edge

Fla

Make sure they are in
the right position while
installing.

Epoxy the fixed landing gear to the relevant
position in the fuselage.

Adjustment.

» Adjust the travel of each control surface to the
- values in the diagrams.
-« These values fit general flight capabilities.
Readjust according to your needs and flight level.

Side View

Top view

» Securely glue together. If coming off during flights, you 'll L
lose control of your airplane which leads to accidents! R

Adjustment.

Adjustment.

» Adjust the travel of each control surface to the
values in the diagrams.
These values fit general flight capabilities.
Readjust according to your needs and flight level

Top view

ELEVATOR

—)
T e p—
‘—‘
I

Side View

<

= Position for

Centre of Gravity. —— right diagram.

> Adjust the travel of each control surface to the

4 values in the diagrams.
- These values fit general flight capabilities.
Readjust according to your needs and flight level.
Side View AILERON

- ¢30mm
/ﬂqj
AN i

40mm

m Install the servo as the illustration below

Pin hinge(24x24mm)

m The centre of the Gravity.

r-_ > Never fly before checking the CG’s required position.
3
(-

> In order to obtain the CG specified, reposition the receiver
and battery.

» NEVER fly the model without well balancing.

Apply epoxy glue.

Apply instant glue (CA glue, super glue).

Assemble left and right sides

Ensure smooth non-binding
movement while assembling.

I:I

seccccccccccccccccccccccng

l Pay close attention here! Do not overlook this symbol!

BN Cut off shaded portion.

g B % Assemble left and right sides
@1 Apply epoxy glue. the same way.

V4 Ensure smooth non-binding
[Y%¥ Apply instant glue (CA glue, super glue). [l movement while assembling.

eeccccccccccccccccccccccey

r-
Pay close attention here!

—
Cut off shaded portion.

Do not overlook this symbol!

WEN Varing

15




Drill holes to appropriate position in the belly pants and the
wings and epoxy the belly pant to the wing as diagram.

Assemble the wheel and gear door to landing gear.

Collar (5mm)

/
Wooden Blo

:‘ @:7 ——\ ==
TP Scréjx (3x20mm -
/
L

Block || |

TP Screw (2.3x12mm)

|

TP Screw (3x20mm)

Washer (3x6mm)
_ VVasnel

e

<\ Wooden supporter

m Install the nylon control horn and connect the linkage.

Mount the gear door and the wheel to the retract.

LockNut(4mm)

Bushing (8X4mm)
Wheel (100mm)

BN Varing|

» Note:rubber wheels oleo struts

and retracts are optional. A

'A‘ Accessory list for the coming installation steps.

@ ___ Wheel (100mm) ___, @ ___ Wheel (90mm) __,

Wooden supporter

O 6 ---Sardmm ____, __(46x28x14mm)

Wood rt
e SRR ——Y
] Landing gear(Smm)

""""""" Qo — — — — - -2 _ LT 14
Qs 1 SCTEW (3x20Mm ) 4, 1 Aluminum pari(60x6mm)

Landing gear straps =T f
ap --------------- 2

O Colersmm

Q\Conar (5mm)

Secure the servo.Install the nylon control horn
and connect the linkage.

m Mount the gear door and the wheel to the retract.

TP Screw (2.3x12mm)

[ Y

Rod (2x300mm

T
n

Screw (2x10mm)

~

Lock Nut (3mm)) 7
L —<> 7

Washer(3x15m

Washer
Screw (3x50m{n)_

D

3
|
2

T

Screw (2.3x12mm)

Appropriate
position

Nut (2mm
Washer (2x5mm)
Washer (2x5mmN

Screw (2x10% %

—

N Vg

> Note:rubber wheels oleo struts
and retracts are optional.

2

Cut away the surplus parts of plastic cover
carefully along the shaded line.

o0 -- Bushing (&x4mm) ___, = _ Mainwingjoiner _ 1
~ LockNut (4mm i
---------- (mm)____. 2 Rib template (2mm ply) _
TP Seew R3X12mm) g " vooddovel (550mm)
D — L o0TEW (320mm) g Screw(@xsomm)
- Moot dowl OO ___, s, S Blind Nut (6mm)
© Washer (3x6mm) 8 Reinforcement Plate
Screw (2x10mm) , ERSR----" "o 1
- Pin hinge (36x20x1mm)

@ E % Assemble left and right sides
@14 Apply epoxy glue. the same way.
hY

Ensure smooth non-binding

Apply instant glue (CA glue, super glue). movement while assembling.

r—
Pay close attention here!

2 oot
Cut off shaded portion.

eeccccccccccccccccccccccey

Do not overlook this symbol!

A\ [E

14

Apply epoxy glue.

Apply instant glue (CA glue, super glue).

Ensure smooth non-binding
movement while assembling.

V Assemble left and right sides
the same way.
hY

geccccccccccccccccccccccny

r—
o Pay close attention here!

=

Cut off shaded portion.

Do not overlook this symbol!

WEN Waring




m Epoxy the wheel house to the wings carefully.

Put the retracts to the winﬁ and find out the relevant
Fosmon the other part of the pin hinge,drill holes in
he clapboard

Note:Please fix the air tube before
assemble the wheel house to the wing.

=

Epoxy plies to relevant position inside the fuselage as
below for assembling the cowling.

Epoxy the wood plates to the appropriate position
inside the belly cover as picture.

TP Screw (2.3x8mm)

A - - - - — = — = = ="

TP Screw (2.3x8mm) 6

Cut the shaded portion away from the available
pin hinges and enlarge the holes as below.

Assemble the retracts and the baffle to the landing
gear as illustration.

1 TP Screw(3x20mm)

(g - - = - = - - 8

Washer“{%txé%q’”r%\ TP Screw(3x20mm)
Washer (2x5mm
Screw (2x10mnﬂ\ ® -
/_>’/ _ 2—® N
Y

Cut off the surplus shaded portion carefully
of the canopy below.

Epoxy the wood plates to the relevant place outside
the belly cover as picture.

hatch hinges(3mm) )

Put the pin hinge to appropriate position on the baffle
and drill holes in the baffle as illustration.

The sketch map when the main wing
assembled completely.

g
L DH

If not properly glued, a failure in flight may occur.

B> Make sure to glue securely.
/ N Wi

o

rni

3

= B> Securely glue together.If coming off during flights,
you'll lose control of your airplane which leads
to accidents!

Epoxy plies inside the fuselage under the cowing and
mount the cowling with TP screw as illustration.

Fix the pinned hinges to the belly cover and the wheel
70 pants,let the the spring pass the’holes in the metal wire
and fix the matel wire o the pinned hinges as illustration.

=
. 5

\
Nut (2mm ) "<‘
i _ /\er r%]%crew(memm)
Washer (2x5mm)

_________

@ E % Assemble left and right sides
¥4 Apply epoxy glue. the same way.

/ o—‘, Ensure smooth non-binding
(XN Apply instant glue (CA glue, super glue). Il movement while assembling.

r—
Pay close attention here!

=
Cut off shaded portion.

eeccccccesd

Apply epoxy glue.

Ensure smooth non-binding
[N Apply instant glue (CA glue, super glue).

movement while assembling.

% Assemble left and right sides
the same way.
hY

r-
= Pay close attention here!

(|
Cut off shaded portion.

Do not overlook this symbol!

/A\[E

eecccccced

13




m Install the servo of switch.

Assembly of the stabilizer.

ol D> Make sure to glue securely.
WE =] \ If not properly glued, a failure in flight may occur.
arning!
s B> Securely glue together.If coming off during flights,
you'll lose control of your airplane which leads

to accidents!

P Temporarily fasten down the main wing and
check its correct position.

Accessory list for the coming installation steps.

Canopy

According to the rib template drill holes in one wing and
epoxy wood dowel in them.

N

m Epoxy the main wing hardly together with wing joiner.

N

Rib template (
.

Rib template (2mm pl
Qo= --"-- (____X)_1

B Securely glue together. If coming off during flights, you 'll

Assemble the receiver and the battery to appropriate
positon in the fuselage.

——)---------"-"--"---- 2 lose control of your airplane which leads to accidents!
According to the rib template drill holes to another Drill holes to appropriate position in the front of mid
main wing. wing and epoxy wood dowel in them.

Trim holes in the appropriate position in the wings
and drag the servo wire and the air tube out.

r-
= Pay close attention here!

Apply epoxy glue.

Ensure smooth non-binding
[Y%N Apply instant glue (CA glue, super glue).

movement while assembling.

% Assemble left and right sides
the same way.
hY

Cut off shaded portion.

eeccccccccccccccccccccccey

Do not overlook this symbol!

W\ Viing!

12

Apply epoxy glue.

Ensure smooth non-binding
[Y%¥ Apply instant glue (CA glue, super glue).

movement while assembling.

% Assemble left and right sides
the same way.
hY

geccccccccccccccccccccccny

r-
Pay close attention here!

[—
Cut off shaded portion.

Do not overlook this symbol!

WEN Varing




Assemble the wings to the fuselage with screw
and blind nut as below.

m Set the U-style wire through the enlarge hole as below.

Screw(6x50mm)

Reinforcement Plate

@gigfgrge_m_erlt Plate 1

Drill holes to the relevant position in the tailing edge
and epoxy the rudder to them.

The sketch map of the linkage for the rudder
and the tail wheel.

'A‘ Accessory list for the coming installation steps.

1 A ccording to thr rib template drill holes to the tail of
fuselage as below.

[ —— Pin hinge(24x24mm) ______ 6

22— Ustylewire (170x25mm) ____4

e _ _ _ Steel wire (0.5x3000mm) _ __ o

——— - Matal douel (4x30mm) _____ 4

___ Ribtemplate 2mmply) _____ 1
Stab joiner (12x270mm)

[ — TR R L 1

Drill a small hole to appropriate possition in the
fuselage for installing the plastical tube.

The sketch map of the linkages for the rudder
and elevator in the fuselage.

Plastical tube(3x30mm)

m Assembly of the stabilizer.

Drill two holes at the stabilizer root base via rib template
and epexy the wood dowel in them.

[T ol D> Make sure to glue securely.
=H If not properly glued, a failure in flight may occur.
Warning! . X i
B> Securely glue together.If coming off during flights,

you'll lose control of your airplane which leads
to accidents!

P Temporarily fasten down the main wing and
check its correct position.

e COPPETjOINET o
Steel wire (0.5x3000mm)

—_—— - - - - - - - — o 2

Washer(2x5mm
Screw (2x10mny  Washer( )

Balljoint

7 “Lock Nut (2mm )
//Copperjomer

- Steel wire

Clevis
Cy ----- L 4
PE mmmm - - - - go—pr—)e—r J_0|£1<-.:r_ ---4
_____ Screw (2x10mm)___,
________ Nut@mm) ____ 4
Washer(2x5mm) 4

% Assemble left and right sides
the same way.

@_‘, Ensure smooth non-binding
[l movement while assembling.

Apply epoxy glue.

Apply instant glue (CA glue, super glue).

seccccccccccccccccccccccng

r
Pay close attention here!

[
Cut off shaded portion.

Do not overlook this symbol!

g B % Assemble left and right sides
@1 Apply epoxy glue. the same way.

@—‘ Ensure smooth non-binding
[Y%N Apply instant glue (CA glue, super glue). [l movement while assembling.

eeccccccccccccccccccccccey

l Pay close attention here! Do not overlook this symbol!

W\ Vaming!

Cut off shaded portion.

11




Assemble the retract to the fuselage with - Keep some space about 1mm width between
m TP Screw as illustration. m Mount the servo of nose wheel to the fuselage. Assemble the stablilizers carefwly to fuselage. m elevator and tailing edge.

/
Tailing el
edge
Elevator|

TP Screw(3x20mm) Stab joiner (12x270mm)

> Securely glue together. If coming off during flights, you 'l the right position while
lose control of your airplane which leads to accidents! = installing.

1
1
1
A Make sure they are in :
1
1
|

t%g”pri]r?glqeﬁi%gg ?ﬁﬁgﬂe position i the rudder and epoxy Trim slot to appropriate position in the stabilizer . Glue the elevator to the stabilizer by CA and epoxy.

| Pin hinge(2.5x48mm)

1x20mm TN

Make sure hinges are L » Securely glue together. If coming off during flights, you 'll
mounted in the same line. 7 R

lose control of your airplane which leads to accidents!

m met%i?iﬁr;gdsg: (;?13 tiﬁgtra%rgrwldth between m Apply instant type CA glue to elevator and pin hinge. 'A‘ Accessory list for the coming installation steps.

EB Sorew (2x10mmy Washer(2x5mm) 4 i O Pin hinge(24x24mm) Eﬂ _______ Blind Nut (4mm) 4
> Ball joint % Talling i Screw (4x35mm) 4
" “Lock Nut (2mm ) £ Screw (4x25mm)
< Copper joiner N~~>11!t 11 "S> ™ _  —11°1 Eemmmmmmm -----------  _______ 4
] — / L] & Cut away the rubber tube when
< . i the epoxy glue dried. @ ________ \{V_a§h_e_r(_4)_(§ﬁ_1fp)_ _______ 1 2
Steel wire Rudder i )
i @ Spring Washer (4mm) 4
L = Nut (4mm)
______________________________________ 74 N
LR 1 A v B :
. Ceis 2 | _____._linkage Stopper ______ 2
L - I
___ _Copperjoiner____, . ! Plastic tube (2x650mm) 1
Screw (2x10mm) 2 - AL ! Tt TTThoTtTTTTTToT
""""""""" o /\ " - Engine mount (68x105mm)
________ Nut@mm)____ o
Make sure they are in ! Make sure hinges are
o ____ Washer2x5mm) A the ight positon whie | mounted in the same line. T Fueltank (850cc) 1
installing. :

o V T — geseesesesesesitecesencey o V N — geeeeeeeseneacoceoaaaaany
Apply epoxy glue. A the same way. 9 . Pay close attention here! E Do not overlook this symbol! § ! Apply epoxy glue. A the same way. 9 . Pay close attention here! « Do not overlook this symbol! $
[ [ ]
. H o °
. . . H l M
- - 2 == C A 2 o SN i IR
Apply instant glue (CA glue, super glue). o Fn%?;g;esrqt]c\;%nenggsglrggll?r?g. f Cut off shaded portion. E A H f(ﬁ Apply instant glue (CA glue, super glue). o E‘%?’%rﬁ‘gfr‘r‘]%Aﬁenggsgw%'ﬂ%- & Cut off shaded portion. E A g H

10 7



m The front view of the engine installation finished.

Install the engine carefully.

In case of 2-cycle & 4-cycle engine.

Screw (4x35mm)

NS
Washer (4x8mm)

~J

4x8mm)
6
N%@

Washer (4x8mm
Spring Washer (4mm

( Screw (4x25mm)
Nut (4mm

)
)
)

m Assembly of the fuel tank.

Assemble the throttle servo to appropriate
position in the fuselage.

—
&
~

Air pressure Iine\k

Fuel spray line

Fuel supply line ™,

The side sketch map of the engine installation finished.

m Assemble the accelerator push rod to the engine.

-

Set Screw (3x4mm)

Accessory list for the coming installation steps.

Note: Customers can choose nylon stabbing fix the tank,

Steel wire (0.5x3000mm) Steel wire (0.5x1500mm)
= 2 =

---------- 2

———— Screw (3x80mm) _

Copper joiner

Drill 4 holes and set blind nut in appropriate position
in the firewall before install the engine.

We don’t suppty nylon stabbing. owe — — 1 DSCrEW(3x20mm) __ Rod (2x300mm) __,
L] VA
Install th Assemble the wheel and oleo strut to
nstail the servo. the retract as illustration.
/
%? Set screw (3x4mm)% Bushing (8X4mm) Nut (4mm)

=
E

-0—C
/

Washer (2mm)

Linkage Stopper

wheel (90mm)

&

N

!
> Note:rubber wheels oleo struts
and retracts are optional.

Retracts strut

V Assemble left and right sides
the same way.

@_‘, Ensure smooth non-binding
[l movement while assembling.

Apply epoxy glue.

Y 4
[Y¥ Apply instant glue (CA glue, super glue).

r
Pay close attention here!

[
Cut off shaded portion.

eeccccccesd

Apply epoxy glue.

, Ensure smooth non-binding
[Y%8 Apply instant glue (CA glue, super glue).

movement while assembling.

V Assemble left and right sides
the same way.
hY

F—
Pay close attention here!

|
Cut off shaded portion.

Do not overlook this symbol!

WEN Varing

eecccccced




